EPA-660/2-73-010
December 1973

Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and
Monitoring, Environmental Protection Agency, have
been grouped into five series. These five broad
categories were established to facilitate further
development and application of environmental
technology. Elimination of traditional grouping
was consciously planned to foster technology
transfer and a maximum interface in related
fields. The five series are:

l. Environmental Health Effects Research
2. Environmental Protection Technology
3. Ecological Research

4. Environmental Monitoring

S. Socioeconomic Environmental Studies

This report has been assigned to the ENVIRONMENTAL
[...]
Pilot Plant Flow Diagram: Arrangement No. 3
Pilot Plant Flow Diagram: Arrangement No. 4
Clarified Domestic Waste BOD vs. Percent Occurrence
Clarified Domestic Waste COD vs. Percent Occurrence
Clarified Domestic Waste VSS vs. Percent Occurrence

Clarified Domestic Waste Total Nitrogen (as N)
Concentration vs. Percent Occurrence

Clarified Domestic Waste Total Phosphate (as PO, )
Concentration vs. Percent Occurrence

Raw NSSC Waste BOD vs. Percent Occurrence
Raw NSSC Waste COD vs. Percent Occurrence
Raw NSSC Waste VSS vs. Percent Occurrence

Raw NSSC Waste Total Phosphate (as PO, ) vs.
Percent Occurrence

Clarified NSSC Waste BOD vs. Percent Occurrence
Clarified NSSC Waste VSS vs. Percent Occurrence
Biofiltration BOD Removal vs. BOD Loading

Extended Aeration, Arrangement No. 1: BOD
Loading vs. Effluent BOD

Extended Aeration, Arrangement No. 3: BOD

\ Loading vs. Effluent BOD

Extended Aeration, Arrangement No. 4: BOD
Loading vs. Effluent BOD

vi

Page Number

11
12
13
20
21
22

23

24
25
26
27

28

35
36
39

43

45

48



Figure Number

22

23
24
25
26
27
28
29
30

31

32

FIGURES (Continued)

Alpha and Beta vs, Percent NSSC Waste Based
on Flow

Oxygen Transferred vs. BOD Removed

Oxygen Uptake vs. BOD Removed

Excess Sludge Optimum Conditions vs. BOD Removed
Excess Sludge Optimum Conditions vs. Influent VSS
Final Clarifier BOD vs. TSS Removed

Final Clarifier Overflow Rate vs. Percent TSS Removed
Color Removal and pH: 100 percent NSSC Waste

Color Removal and pH: 50 percent NSSC + 50 percent
Wastewater :

Color Removal and Lime + Chlorine: 100 percent
NSSC Waste

Color Removal and Lime + Chlorine: 50 percent
NSSC + 5C percent Wastewater

vii

Page Number

54
56
60
61
62
66
67
72

73

74

75



Table Number

10
11
12
13
14
15
16
17

18

19

20

21

TABLES

Description of Sample Points

Pilot Plant Operation
Arrangements and Schemes Description

Log of Significant Events in Operation of Pilot Unit
Comparison of Hydraulic and Process Loadings

Primary Treatment Data
NSSC Waste Monthly Averages

Biofilter Operation Data with Primary Treatment

Extended Aeration Results (July 14 - August 26, 1971)
Arrangement No. 1

Extended Aeration Results — (October 13, 1971 -
March 2, 1972) Arrangement No. 3

Extended Aeration Results — (March 3 - 29, 1972)
Arrangement No. 4

Alpha and Beta vs. Percentage NSSC Waste

O, Applied vs. BOD Removed

0O, Uptake — Aeration Basin Data

O, Uptake vs. BOD Removed

Final Clarifier Performance (Monthly Average Data)
Results of Color Removal Studies

Disinfection Studies — Coliform Baseline Determination

Disinfection Studies — Application and Sequence
Evaluation

Disinfection Studies — Application, Sequence, and
Contact Time Evaluation

Disinfection Studies — Application, Sequence, and
Contact Time Evaluation

Disinfection Studies — Effluent Coliform after
Chlorination

Disinfection Studies — Effluent Coliform after
Chlorination

viii

Page Number

14

15
16
30

33
38

42

46

50
53
55
58
59
65
69
78

79

80

81

82

83



SECTION I

CONCLUSIONS

The conclusions of this report were based upon data developed from the operation of the
Harriman Utility Board pilot plant over a one-year period. An extensive sampling and
analysis program conducted during the study provided the data to evaluate the pilot plant
performance under field conditions. The following are the conclusions reached during this
study.

1. As NSSC loading increased from 40 — 90 percent, the
effluent BOD increased from 30 — 120 mg/l.

2. Primary clarification of the NSSC wastes followed by high
rate biological filtration removed an average of 16 percent of
the influent BOD at hydraulic loadings of 50 — 100
mgd/acre.

3. The biofilter — extended aeration combination proved to be
the most efficient treatment scheme.

4, High NSSC to domestic wastewater ratios reduced the
effectiveness of the optimum treatment scheme.

5. Both primary and secondary clarification improved the
overall BOD removal efficiency.

6. Color was found to be pH dependent and required massive
lime and chlorine additions for effective removal. Lime
requirements would be approximately 194 tons per million
gallons of wastewater.

7. Maximum disinfection was achieved by addition of 40 mg/l
ammonia and 20 mg/fl chlorine. Contact times greatly
affected the degree of disinfection. A five-minute contact
time after the ammonia addition followed by a 15-minute
contact time after chlorination proved to be most effective.



SECTION I

RECOMMENDATIONS

As a result of this study, it is recommended that:

1.

Primary clarification of the raw NSSC wastewater followed
by biofiltration of the combined NSSC-domestic wastewater
precede extended aeration of the wastewaters.

Greater than 90 percent NSSC for the combined wastewater,
based on BOD loading, should be avoided.

Disinfection can be best achieved by addition of ammonia
and chlorine,

Additional work is needed on lime recycle before massive
lime treatment is considered as an economical means of color
removal.



SECTION 1II

INTRODUCTION

A joint treatment study of domestic wastewater and neutral sulfite semichemical (NSSC)
pulp and paper mill wastes was conducted with the aid of an Environmental Protection
Agency Research and Development Grant (11060-DBF). The main purpose of the study was
the feasibility of a joint treatment scheme. Joint treatment could provide a means for
regionalization of treatment and economy of scale.

A pilot plant was constructed adjacent to the Harriman Utility Board, Harriman, Tennessee
primary wastewater treatment plant. The pilot plant, complsted in February of 1971,
provided a means of evaluating a variety of hydraulic and organic loadings under controlled
conditions. The pilot plant was operated from April, 1971 through March, 1972.

The NSSC waste was available at the pilot plant site (see Figure 1) from the Mead
Corporation, Harriman, Tennessee. The primary wastewater effluent was channeled from
the Harriman wastewater treatment plant to the pilot plant.

A short appendix covering the pilot plant’s operational parameters and results will be made
available upon request.



WASTE TREATMENT FACILITIES
TREATMENT OF DOMESTIC WASTEWATER
AND NSSC PULP AND PAPER MILL WASTES

FIGURE 1.



SECTION IV

OBJECTIVES

The general objectives of this project were to construct and operate a pilot plant, evaluate
the treatability of combined wastewater from domestic sources and an integrated neutral
sulfite semichemical (NSSC) pulp and paper mill, and develop design criteria applicable to
its treatment.

The detailed objectives include the following:

1. Establish design criteria, operating parameters and
efficiencies of the following secondary processes for the
treatment of combined municipal and NSSC pulp and paper
mill wastewater in varying proportions:

(a) Extended aeration
(b) High-rate biological filtration
() High-rate biological filtration followed

by extended aeration

2. Investigate the effects of a varying ratio of NSSC wastes to
municipal wastewater on the above treatment processes.

3. Determine the supplemental nutrient requirements for the
above treatment processes.

4. Evaluate the requirement for primary clarification of NSSC
wastes in conjunction with the above treatment processes.

S. Investigate and evaluate the role of secondary clarification in
the overall reduction of biochemical oxygen demand (BOD)
in the above treatment processes.

6. Investigate color reduction of the combined NSSC-municipal
wastewater by the massive lime dosage technigue and other
methods. Evaluate color reduction methods in the
laboratory.

1. Investigate the disinfection of combined municipal
wastewater and NSSC pulp and paper mill wastes after
treatment by the proposed methods. Investigatory work is to
include laboratory bench scale tests to compare efficiencies



and costs of various agents for reducing the concentration of
coliform group organisms in treated wastewater. Such
common agents as chlorine and chloramines are to be
employed. Investigate the effects of concentration, contact
time, etc., during the bench tests to establish optimum
conditions for acceptable levels of bacterial reduction.



SECTION V
THE PILOT PLANT

Description

A flow diagram of the pilot plant as constructed is shown in Figure 2. A photograph of the
overall pilot unit is shown in Figure 3. The pilot unit was sized to treat 15 to 200 gallons per
minute (gpm) of combined NSSC-municipal wastewater.

As indicated in the process flow diagram, the NSSC wastes were clarified in a primary
clarifier prior to being combined with the municipal wastewater. The primary clarifier is
11.5 feet in diameter and has a 7.1-foot sidewater depth (SWD). Primary sludge should be
withdrawn at least once every hour.

A double weir box was used to measure the clarified NSSC and municipal wastewater. A
1,400-gallon capacity blend tank was used to combine the wastewater. Nitrogen and
phosphorus, as needed, were pumped into the blend tank by a.controlled volume pump
(20.8 gph maximum capacity) from a 335-gallon nutrient feed tank.

The blended waste was pumped by a 150 gpm transfer pump to a weir box on top of the
trickling filter which is 39 feet tall and 9 feet in diameter. This weir box measured the flow
of raw waste to the trickling filter or to the aeration basin.

The trickling filter was a high rate trickling filter with approximately 1,200 cubic feet of
synthetic media. A separate weir box was used to measure the recycled flow to the trickling
filter. An intermediate clarifier, 15 feet in diameter and with a 14.4-foot SWD, was used to
clarify the trickling filter effluent. The sludge removed from the intermediate clarifier was
discharged to a waste sump and the supernatant was discharged to the aeration basin.

The activated sludge system was comprised of an aeration basin and final clarifier. The

aeration basin had a 120,000-gallon capacity and was equipped with a 15 hp blower-draft
diffused tube aeration system. A photograph of the aeration basin is also shown in Figure 3.

A weir box was provided to measure recirculated flow from the final clarifier to the aeration
basin. The clarifier had a 15-foot diameter and 13-foot SWD, and was equipped with a 180
gpm return sludge pump. The pump was used to return the sludge to the aeration basin weir
box or waste sludge to the waste sump.

Effluent from the final clarifier was chlorinated in a 4,200-gallon capacity chlorine contact
chamber equipped with a 3.2 gph maximum capacity controlled volume pump for



. 34N314

:
H
]
%

CLARIFIED DOMESTIC BEWAGE

EXISTING
ERELUBNT
WET WELL

INDUSTRIAL DOMESTIC
WEIR nax\ {Wllﬁ |OX

i

PUMP'R
NUTRIENT,

*EED TANK\
S

NB8&C
WASBTE
CLARIFIER

BIOFILTER

8Y-PASS “~\

P |ayY- PABS

INTERMEDIATE

CLARIFIER

CLg CONTACT

QAM“H

FINAL
CLARIFIER

a1 &

PILOT PLANT SAMPLING POINTS
TREATMENT OF DOMESTIC WASTEWATER
AND NSSC PULP AND PAPER MILL WASTES




bt

OVERALL VIEW OF THE PILOT PLANT DURING STARTUP

PILO1 PLANT AERATION BASIN DURING STARTUP

TREATMENT OF DOMESTIC WASTEWATER
AND NSSC PULP AND PAPER MILL WASTES

- F IGURE



disinfection. Ammonia feed facilities were also available for final effluent disinfection. The
waste sump was a 2,000-gallon tank with a 200 gpm capacity pump which pumped the
waste to an existing effluent wet well.

Piping and valves were provided to bypass the primary clarifier, the trickling filter, the
intermediate clarifier and aeration basin, the final clarifier and the chlorine contact
chamber. This added flexibility was required to evaluate the performance of the unit
processes in the pilot system.

Operation

The pilot plant was operated under three arrangements, Nos. 1, 3, and 4 (see Figures 4, 5,
and 6). Arrangement 1 consisted of primary clarification of the NSSC waste before blending
with the clarified domestic wastewater. The mixture was then admitted to the aeration
basin, final clarifier and the chlorination chamber. Arrangement 3 consisted of primary
clarification of the NSSC waste before blending with domestic wastewater. The mixture was
then fed to the biofilter where the organic and hydraulic loadings were varied. From the
biofilter, the wastewater went to an intermediate clarifier, then into the aeration basin, final
clarifier and the chlorination chamber. Arrangement 4 was identical with Arrangement 3
with one exception: the NSSC waste was not subjected to primary clarification before being
introduced to the biofilter.

Arrangement 2 was discontinued in the study when it was determined that supplemental
nutrient addition was not necessary for adequate treatment of the combined wastes. These
arrangements were divided into a total of 14 schemes (see Table 2). Figure 2 shows the
sampling points used in monitoring the operation of the unit and Table 1 describes the
sampling points. The sampling cocks necessary for sample draw-off should be located on the
top of the pipes to avoid solids that will settle to the bottom of the pipes. This would

reduce the chances of settled solids influencing the analyses of the sample. The
arrangements and schemes described in Table 2 were evaluated by monitoring these sample
points under the variety of organic and hydraulic loadings indicated.

A chronological summary of major events during the operation of the pilot system is given

in Table 3. This shows times of changes in the arrangements and schemes of the unit and
significant occurrences affecting its operation.

10



b

¥ 34n314

EXISTING
EFFLUENT
WET WELL

PUMP*R
NUTRIENT
EFEEC TANK
N

- PABB
7 BY-PAS Cig CONTACT

QAMBEH

G

BY- PABS

BIOFILTER

AERATION
INTERMEDIATE BABIN

CLARIFIER

N FINAL
WASTE
CLARIFIER

CLARIFIER
<)

%
i
:
|

4
:

PILOT PLANT FLOW DIAGRAM:

ARRANGEMENT NO. 1
TREATMENT OF DOMESTIC WASTEWATER
AND NSSC PULP AND PAPER MILL WASTES




EXIBTING
EFFLURBRNT
WET WELL

INDUSTRIAL DOMESTIC

)
]

WEIR BOX {WEIR 80X

pPumMP*2

NUTRIENT,
FEED TANK CLg CONTACT

QAMBEH

A

By- zABS N

BIOFILTER

NSBC WASTE FORCE MAIN

INTERMEDIATE

CLARIFIER

NSssc
WASTE
CLARIFIER

FINAL
CLARIFIER

CLARIFIED DOMESTIC SEWAGE

eSS

PILOT PLANT FLOW DIAGRAM:
ARRANGEMENT NO, 3

TREATMENT OF DOMESTIC WASTEWATER
AND NSSC PULP AND PAPER MILL WASTES

¢ 3Wn914



€l
NSSC WASTE FORCE MAIN

9 34914

EXIBTING
EFFLUENT
WET WELL

INDUSTRIAL

DOMESTIC

WEIR acx\ /wsnn BOX S-8
i - l WEIR
BOX
] e @ \
PUMP*2
NUTRIENT A
w ‘y v FEED TANK av. PasS
g g BY-PASS~ y N , 8Y- ov-Pasay CLg CONTACT
i 5 CHAMBER
7] Iy 5-8
u - g ¥ S-8
+ . _
o » AERATION
H { - INTERMEDIATE BASIN
g { CLARIFIER
- NSSC 2 A FINAL X
a | WASTE o}
w CLARIFIER aLEND | O I CLARIFIER p
&L TANK X 8-7 @ {
q
a 4 av-
PuMP*1 b4 % PAES '
wasTE /. ¢ ;
sumP @ f PUMP* 5 r
- _ puve *g “

€9

PILOT PLANT FLOW DIAGRAM:
ARRANGEMENT NO. 4

TREATMENT OF DOMESTIC WASTEWATER
AND NSSC PULP AND PAPER MILL WASTES



TABLE 1

DESCRIPTION OF SAMPLE POINTS

Sample
Point Description
S-1 NSSC Waste Influent
S-2 Clarified Domestic Wastewater Influent
S-3 NSSC Waste Clarifier Effluent
(Influent to Blend Tank)
S4 Recycle From Blend Tank
S-5 Influent to Biofilter From Blend Tanks
S-6 Influent to Intermediate Clarifier From Biofilter
S-7 Influent Aeration Basin From Intermediate Clarifier
S-8 Influent Final Clarifier From Aeration Basin
S9 Final Clarifier Effluent
S-10 Cl, Contact Chamber Effluent
S-11 Recycle From Final Clarifier to Aeration Basin |
S-12 Sludge From Intermediate Clarifier
S-13 Sludge From Final Clarifier
S-14 Sludge From Primary NSSC Waste Clarifier

14



TABLE 2

PILOT PLANT OPERATION

ARRANGEMENTS AND SCHEMES DESCRIPTION

Arrangement Scheme
Number Number Description
1 1 Nutrient Optimization
1 2 MLSS Optimization — 300 mg/t
1 3 MLSS Optimization — 400 mg/i
1 4 MLSS Optimization — 2,000 mg/l
1 5 Waste Ratio Optimization — 63% NSSC, 37% DS
1 6 Waste Ratio Optimization — 95% NSSC, 5% DS
3 9 Hydraulic Loading to Biofilter Optimization
3 10 Hydraulic Loading to Biofilter Optimization
3 11 Hydraulic Loading to Biofilter Optimization
3 12 Organic Loading of Biofilter Optimization —
5004 BOD/cu ft
3 13 Organic Loading of Biofilter Optimization —